



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

联系人: 余小姐

样品描述: 形状配对拼图

样品数量: 2款,各1件
买家: 没有提供
供应商: 东莞天志木制品有限公司
样品号码: MK02273
采购订单号码: 没有提供
目的地: 全球
原产国: 中国
标签年龄组: 18个月以上
接收样品日期: 2015年10月16日(下午)

检测方法和结果: 参见附页

结论:

| | |
|--|-----|
| 中华人民共和国国家标准 G6675-1:2014 玩具安全基本规范 | 合格 |
| 中华人民共和国国家标准 GB 6675-2:2014 玩具机械和物理性能 | 合格 |
| 中华人民共和国国家标准 GB5296.5-2006 消费品使用说明 玩具使用说明 | 合格 |
| GB 6675-3:2014 燃烧性能 | 合格 |
| GB 6675.1 & 4:2014 特定元素的迁移 | 合格# |
| GB 6675.1-2014-增塑剂的测试 | 合格# |

#: 据客户声称, 报告中样品 2, 3, 4, 5, 6, 7, 8 与报告 C81021583 中一个样品相同, 此样品 2, 3, 4, 5, 6, 7, 8 的测试数据参考 2015年10月20号发出的报告 C81021583。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")
LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

批准人:
优力胜邦质量检测(上海)有限公司深圳分公司

叶森楷
技术经理
玩具部

柯美琴
实验室经理
化学部

重要声明:
本报告提供的结果只适用于此次被检测的样品。

***** Page 2 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

测试结果

1. 机械和物理性能

1.1 根据中华人民共和国国家标准 GB6675.1-2014 玩具安全基本规范

以下条款被确认适用:

申请测试年龄 : 18个月以上
样板数量 : 1个 x 1款

| 条款 | 测试项目 | 评估结果 |
|-----|---------|------|
| 5.1 | 机械和物理性能 | 合格 |
| 5.2 | 易燃性能 | 合格 |
| 5.5 | 卫生要求 | 合格 |
| 5.7 | 玩具标识 | 合格 |

***** Page 3 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

测试结果

1.2 根据中华人民共和国国家标准 GB6675.2-2014 玩具机械和物理性能

以下条款被确认适用:

申请测试年龄 : 18个月以上
样板数量 : 1个 x 1款

| 条款 | 测试项目 | 评估结果 |
|------|--------------|------|
| 4.1 | 正常使用 | 合格 |
| 4.2 | 可预见的合理滥用 | 合格 |
| 4.3 | 材料 | 合格 |
| 4.4 | 小零件 | 合格 |
| 4.6 | 边缘 | 合格 |
| 4.7 | 尖端 | 合格 |
| 附录 B | 安全标识指南和生产商标记 | 合格 |

根据 GB6675.1 基本规范条款 5.7 的要求, 玩具使用说明应该按照 GB5296.5 进行检测。测试结果见另一测试项目。

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

测试结果

2. 玩具使用说明

根据中华人民共和国国家标准 GB5296.5-2006 消费品使用说明 玩具使用说明的要求

以下条款被确认适用:

申请测试年龄 : 18个月以上
样板数量 : 1个 x 1款

| 条款 | 测试项目 | 评估结果 |
|------|------------------|------|
| 4 | 基本原则 | 合格 |
| 5 | 标注内容 | 合格 |
| 5.1 | 产品名称 | 合格 |
| 5.2 | 产品型号 | 合格 |
| 5.3 | 产品标准编号 | 合格 |
| 5.4 | 年龄范围 | 合格 |
| 5.8 | 维护和保养 | 合格 |
| 5.10 | 生产者、经销者的名称地址及原产国 | 合格 |
| 6 | 形式 | 合格 |
| 7 | 安放位置 | 合格 |
| 8 | 字体、字号 | 合格 |

***** Page 5 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

测试结果

3. 燃烧测试

燃烧测试: GB 6675-3:2014 一般要求

要求: 赛璐珞 (硝酸纤维素) 及具有相同着火性能的材料(除了在清漆和油漆中使用) 不能作为加工玩具的材料使用

结果: 递交样品通过测试。

检测日期: 2015年10月20日到2015年10月26日

***** Page 6 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

测试结果

4. 化学测试

样品索引:

- 样品 1 = 木板米色复合木
- 样品 2 = 图案/模块木头和复合板上亮红色涂层
- 样品 3 = 模块木头上橙色涂层
- 样品 4 = 模块/图案/木板上图案 木头和复合板上深绿色涂层
- 样品 5 = 模块木头上浅绿色涂层
- 样品 6 = 模块木头上深蓝色涂层
- 样品 7 = 模块木头上浅蓝色涂层
- 样品 8 = 木板复合板上透明清漆
- 样品 9 = 所有模块棕色实木

4.1 特定元素的迁移: GB 6675.4-2014(除指画颜料和造型粘土之外的玩具材料)

结果:

| 元素 | 锑 | 砷 | 钡 | 镉 | 铬 | 铅 | 汞 | 硒 |
|------|------|------|--------|------|------|------|------|-------|
| 限量 | < 60 | < 25 | < 1000 | < 75 | < 60 | < 90 | < 60 | < 500 |
| 样品 1 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 2 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 3 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 4 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 5 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 6 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 7 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 8 | <6.0 | <2.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |
| 样品 9 | <6.0 | <2.5 | 16.5 | <6.0 | <6.0 | <6.0 | <6.0 | <6.0 |

所有浓度均以毫克/千克表示
"<" 意思为 "小于"

备注:

1. 当前可溶性元素测试方法

a) 锑, 砷, 钡, 镉, 铬, 铅, 汞及硒都用电感耦合等离子发射光谱仪测定。

***** Page 7 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

测试结果

4.2 GB 6675.1-2014-增塑剂的测试

测试方法 : 参考 CPSC-CH-C1001-09.3

要求 : 在玩具产品的 DEHP, DBP 和 BBP 三含量总和不得超过 0.1%,
在可入口的玩具产品, DINP, DIDP 和 DNOP 三者含量总和不得超过 0.1%

结果 :

| 增塑剂 | 样品 2 | 样品 3 | 样品 4 | 样品 5 | 样品 6 | 样品 7 |
|----------------|------|------|------|------|------|------|
| DBP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| BBP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| DEHP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| DBP+BBP+DEHP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| DINP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| DIDP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| DNOP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |
| DINP+DIDP+DNOP | N.D. | N.D. | N.D. | N.D. | N.D. | N.D. |

| 增塑剂 | 样品 8 |
|----------------|------|
| DBP | N.D. |
| BBP | N.D. |
| DEHP | N.D. |
| DBP+BBP+DEHP | N.D. |
| DINP | N.D. |
| DIDP | N.D. |
| DNOP | N.D. |
| DINP+DIDP+DNOP | N.D. |

备注 : 1) 每种增塑剂检出限为 0.005%
2) ND 表示未检出

| | | |
|-------|----------------------|----------------------|
| 关键字 : | DBP =邻苯二甲酸二正丁酯 | DBP =邻苯二甲酸二正丁酯 |
| | BBP =邻苯二甲酸丁基苄酯 | BBP =邻苯二甲酸丁基苄酯 |
| | DEHP =邻苯二甲酸(2-乙基己基)酯 | DEHP =邻苯二甲酸(2-乙基己基)酯 |

检测日期: 2015年10月20日到2015年10月26日

***** Page 8 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipated savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)



检验报告

客户: 东莞天志木制品有限公司
地址: 东莞市企石镇上截村黄金积工业区

报告号码: C81061534
日期: 2015年11月3日

样品图片:



*****结束*****

***** Page 9 of 9 *****

This letter / report / certificate shall not be reproduced (except in full version) without the written approval of UL VS Shanghai Limited Shenzhen Branch. ("UL VS")

LETTERS / REPORTS / CERTIFICATES: Letters / Reports / Certificates of UL VS are issued for the exclusive use of the Customer to whom they are addressed. No quotation from reports / certificates or use of the UL VS's name is permitted except by UL VS's express written authorization. Letters / reports / certificates apply only to the specific materials, products or processes tested, examined or surveyed and are not necessarily indicative of the qualities of apparently identical or similar materials, products or processes. Reports / Certificates of UL VS do not relieve sellers / suppliers from their contractual responsibilities with regard to the quality / quantity of the goods in delivery nor do they prejudice the Customer's right to claim against sellers / suppliers for compensation for any apparent and/or hidden defects not detected during UL VS's random inspection or testing or audit. The liability of UL VS to the Customer in contract, tort (including negligence or breach of statutory duty) or howsoever, and whatever the cause thereof, (a) for any loss of profit, business, contracts, revenues, or anticipating savings; or (b) for any special indirect or consequential damage of any nature whatsoever, shall be limited to the amount of the fee paid in respect of the specific Work(s) which give rise to such claim. For Reports / Certificates, see reverse for Terms and Conditions of Service.

SZ-FAF-001 (2013-04-10)

